Goldberg Mirage Electric Trainer Kit (GBGA0050) Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
NON-BUNDLED PARTS
1238.063 X 16-3/4 WIRE1
1275.072 X 19 THREADED ROD1
1290.072 X 28 THREADED ROD2
1562CANOPY1
2022K-50 PLAN1
2023K-50 INSTRUCTION BOOKLET1
2026GENERAL INFORMATION BOOKLET1
2274K-50 DECAL1
3200L/C SHEET 5001 FUSE. SIDE2
3201L/C SHEET 5002 FUSELAGE BOTTOM1
3214L/C SHEET 5007 GAUGES/1
4207WING TIP BLOCK2
95243/4 X 38 NYLON TAPE1
55431/8 OD X 20 NYLON TUBE4
K-50 BUNDLE #1
3202L/C SHEET 5003 FUSELAGE TOP1
3203L/C SHEET 5004 FUSE FRONT TOP/BOT1
3204L/C SHEET 5005 LANDING GEAR DOUBLER1
3205L/C SHEET 5006 FORMERS/TANK TRAY1
3207L/C SHEET 5008 FIREWALL1
3208L/C SHEET 5009 WING DIHEDRAL BRACE1
K-50 BUNDLE #2 BALSA PARTS
3209L/C SHEET 5010 WING RIBS2
3210L/C SHEET 5011 WING RIBS4
3211L/C SHEET 5012 WING CENTER SHEETING2
3212L/C SHEET 5013 STABILIZER RIBS2
3213L/C SHEET 5014 FIN/RUDDER1
K-50 BUNDLE # 3 BALSA PARTS
4196K-50 SHAPED LEADING EDGE2
4197K-50 NOTCHED TRAILING EDGE2
4198K-50 1/8 X 1/4 X 27 SPAR CAP4
4199K-50 1/4 X 5/8 X 27 SPAR4
4200K-50 AILERON2
K-50 BUNDLE # 4
4202K-50 STAB LEADING EDGE1
4203K-50 STAB TRAILING EDGE.1
4204K-50 1/4 X 7/16 X 21 SPAR1
4205K-50 ELEVATOR1
K-50 WOOD PARTS BAG
17473/16 X 2 DOWEL1
4194K-50 WING MOUNTING BLOCK2
4201K-50 INBOARD TRAILING EDGE2
4209STAB TIP BLOCK 5/8 X 3/4 X8-1/41
4211PLYWOOD GEAR MOUNT1 X 3-1/81
K-50 LARGE PARTS BAG
1251.093 X 3-3/4 WIRE1
1272.072 Threaded Rod X 10"2
1312K-50 NOSEGEAR STRUT1
1313K-50 MAIN GEAR STRUT2
1466ENGINE MOUNT2
5800BRASS TUBING2
58013/32 AILERON HORN2
K-50 DELUXE PARTS BAG #1
10196-32 X 3/16 SOCKET SCREW1
11685/32 WHEEL COLLAR1
1406MINI-SNAP LINK5
1414STEERING ARM1
14175/8 GEAR STRAP2
1425CENTER LINE MARKER1
1431WING SKID1
1667CA HINGE17
K-50 DELUXE PARTS BAG #2
10694-40 X 1/8 FILLISTER SCREW1
1375PUSHROD CONNECTOR BODY1
1407LONG CONTROL HORN2
14135/32 NOSEGEAR BEARING1
14243/32 ADJUSTABLE HORN BRACKET2
1461NYLON SNAP-NUT (6-UP)1
K-50 DELUXE PARTS BAG #3
10236-32 X 1 SOCKET HEAD BOLT2
10412-56 X 1/2 PAN HEAD SCREW4
10484-40 X 1/2 PAN HEAD SCREW4
10494-40 X 3/4 PAN HEAD SCREW4
1082#6 X 3/4 SHEET METAL SCREW4
1087#2 X 3/8 SHEET METAL SCREW4
11246-32 BLIND NUT2
11254-40 BLIND NUT8
1139#4 M.S. WASHER12
1144#6 X 3/4 OD WASHER2

Return to Parts Index | How to Order Parts